
Financial compendium and Feasibility analysis oF WasteWater 
reuse For industry and agriculture in solapur and VijayaWada

February 2020

supported by project consortium

prepared by

International Development Research Centre

Centre de recherches pour le développement international



2 

INTEGRATED RURAL URBAN  
WATER MANAGEMENT FOR 

CLIMATE BASED ADAPTATIONS IN INDIAN CITIES  
(IAdapt) 

 

Financial Compendium and Feasibility Analysis of 
Wastewater reuse for Industry and Agriculture in 

Solapur and Vijayawada  

 

Proposal Code:  Proposal # A-69683 

Submitted to: International Development Research Centre (IDRC) Canada 

Submitted by: 
International Water Management Institute (IWMI) 
[...]
20 MLD will be added to the existing capacity. In these plants two types of technologies are used for 

treating waste water, namely-UASB and MBBR. These plants are located in different parts of city. So 

we can think of accumulating water in one place and then distributing the water to agriculture and 

industry. 

Table 3. 2: Secondary treatment plants in Vijaywada 

Location Capacity Year of commission Status  Technology 

Ajithsingh Nagar 

20 MLD 2011 Functioning UASB 

40 MLD Mar-17 Functioning UASB  

Ramalingeswara Nagar 
10 MLD 2005 Functioning UASB+EA 

20 MLD 2012 Functioning UASB  

Jakkampudi 
20 MLD Mar-17 Functioning UASB 

20 MLD   Nearing completion  UASB  

Auto Nagar 
10 MLD 2004 Functioning UASB+EA 

10 MLD 2019 Functioning MBBR 



47 

 

Since Jakkampudi plant is very near to canal we can release water directly in canal. Water from the 

rest three plants needs to be accumulated. To carry water to storage facility and distributing water 

to industry we need to lay pipeline of around 50 km. To carry the water 900 mm pipe will be laid at 

the cost of Rs. 3 crore per kilometre. Cost of pumping 1 KL liter water over 10 km is Rs. 1. In this case 

we assume that capital expenditure for laying pipe will be borne by ULB and operation and 

maintenance cost of and the cost of pumping water will be borne by the private entity.  

 

Figure 3. 1: Location of Sewage Treatment Plants and Industrial Areas on Vijaywada 

Distribution of Minor and Major irrigation sources 

From the table below it is evident that agricultural activity is practiced in Vijayawada rural and 

Gannavaram mandals. There are 7 Irrigation tanks in Vijayawada rural and 16 Irrigation tanks in 

Gannavaram which majorly provide water for the agricultural activities. In Vijayawada urban, 

irrigation canals and tanks which are surface water sources majorly serve 58 percent of agricultural 

requirement and rest 42 percent comes from ground water.  

Table 3. 3: Irrigated area in Vijaywada 

 Vijayawada (Urban) Vijayawada (Rural) Gannavaram 

No. of MI Sources (Nos) 0 7 16 

Regd. Ayacut (Ha) 0 3589.49 7351.03 

Actual Area Irrigated (Ha) 0 3589.49 7110.93 

 



48 

Table 4, 5, 6, and 7 below provide the water requirement of agriculture and cropping pattern in 

Vijaywada during Khariff and Rabi. From the tables below it is evident that Paddy is the major crop in 

Vijaywada followed by Maize, Sugarcane, Greengram, Blackgram, Fruits and dryfruits, cotton and 

Tobacco. 

Due to the scarcity of water in the Rabi season the area irrigated is less when compared to the kharif 

season. Most percentage of water from canals and rivers is diverted for agricultural activities as 

amount of rainfall is less in Rabi season as compared to Kharif. 

Table 3. 4: Agricultural water usage 

 Vijayawada (Urban) Vijayawada (Rural) Gannavaram 

Area under agricultural activities (Ha) 481 10317 14517 

Annual water usage MLD 1370 2940 4137 

Surface water source MLD 800 1705 2400 

Ground water source MLD 580 1235 1738 

 

Table 3. 5: Crop harvesting  

Kharif Vijayawada (Urban) Vijayawada (Rural) Gannavaram 

 Tonnes 

Paddy 297 4485 6340 

Jowar - - 0 

Maize - - 30 

Greengram - - 1 

Blackgram - - 63 

Redgram - - 28 

Condiments and spices - - 2 

Total sugarcane 31 297 490 

Fruits & dry fruits - 2072 2077 

Cotton - 10 539 

Rabi Vijayawada (Urban) Vijayawada (Rural) Gannavaram 

 Tonnes 

Paddy 184 3148 1510 

Jowar - - 36 

Maize 30 600 810 

Greengram - 20 450 

Blackgram - 50 510 

Chillies - - 72 

Condiments and spices - - 72 

Total sugarcane 38 234 432 

Fruits & dry fruits - - 15 

Castor - - 20 

Tobacco - - 131 

 

The requirement for tertiary treatment arises from the fact that water quality requirement for the 

use of wastewater in Industry and agriculture doesn’t conform to the quality requirement. Recent 

literature (2012-16) also suggests that inappropriately treated waste water used for agriculture 

significantly affects soil texture properties, and also causes possible alterations of the biomass and 

microbiota (Jaramilo & Restrepo, 2017). Moreover, wastewater treated at the secondary level 

cannot be used for most of the industries as it does not meet the water quality requirement, in 

particular Biological Oxygen Demand (BOD), Chemical Oxygen Demand (COD), Total Suspended 



49 

Solids (TSS), Nitrate, and Phosphate levels are higher than the permissible level Table below shows 

the qualities of wastewater received from sewerage and Central Pollution Control Board (CPCB) 

norms for discharge of water.  

Table 3. 6: Water Quality Characteristics of sewage and CPCB norms 

Water Quality 
Characteristics 

SEWAGE WATER CPCB NNORMS UASB+EA MBBR 

BOD 110-400 <30 <20 <30 

COD 250-1000 <250   

TSS 100-350 <20 <30 <30 

Nitrates 20-85 --   

Phosphates 4-15 --   

 

Methodology: 

In order to carry out the financial feasibility study, we needed to understand ground realities of 

Vijaywada city i.e. the status of wastewater treatment, water demand for industry and agriculture 

surrounding the city. We visited Vijaywada Municipal Corporation to meet Public Health Engineer 

and commissioner. In spite of two days visit we could not meet any one of them. Then somehow we 

managed to get the contact met Public Health Engineer in SMC. In the next step we tried to get the 

contacts of the person in charge of Sewage Treatment Plants (STPs). We managed and visited four 

STPs We first visited Ajithsingh Nagar Plant which consists of two separate units- 20 MLD and 40 

MLD and both these units use UASB technology. Thereafter, we visited Jakkampudi which also 

consists of two separate units-20 MLD and 20 MLD. Second unit is near completion and first unit is 

functional. Both the units run with UASB technology. Third plant we visited in Ramalingeswara Nagar 

which has two separate units-10 MLD and 20 MLD. 10 MLD unit runs with UASB plus EA technique, 

and other unit runs with UASB technology. The last plant we visited is in Auto Nagar. It consists of 

two units-10 MLD, and 10 MLD. One unit is running with UASB technology plus EA and another 10 

MLD unit runs with MBBR technology. Currently, all of these plants discharge water in the canal 

except Ramalingeswara plant which releases water in adjacent Krishna River. There we collected 

data on capital expenditure, operation and maintenance expenditure, number of staffs, electricity 

expenditure etc. We have also collected data related to agriculture and industries surrounding the 

city. Data regarding cropping pattern, industrial activities and their respective water demands. To 

carry out the financial feasibility study we needed data for establishing pipeline, pumping stations, 

and cost of different tertiary treatment technologies. To collect the cost the cost of establishing 

pipeline and secondary treatment options we met officials of Bangalore Water Supply and Sewage 

Board (BWSSB) officials. Information about the cost of tertiary treatment and land requirement was 

obtained from practitioners from Taru Leading Edge Pvt. Ltd. who have extensively worked on 

sewage treatment plants in the past. In addition to the primary survey, we have collected data from 

the secondary literature available on sewage treatment plants. Majority of the information has been 

obtained from the report published by Central Pollution Control Board study on performance of 

sewage treatment plants in India published in the year 2013.   

 

 



50 

Assumptions: 

1. Since there is very limited space inside most of the STPs except Ramalingeswara Nagar, we 

propose to build a separate tertiary treatment plant in such a place so that minimum 

distance needs to be covered to transport the treated wastewater to industry and 

agriculture. The capacity of the tertiary treatment plant should be of 150 MLD which will 

accommodate the all secondary treated wastewater in one place. 

2. There will be 10 percent loss of wastewater during processing. 

3.  The cost of laying 900 mm pipe to carry water will be Rs. 3 crore per kilometre.  

4. The cost of laying pipeline to transport the treated water will be borne by ULB. Only 

maintenance cost and cost of pumping water will be borne by private entity. 

5. We are assuming that cost of pumping 1 KL liter water over 10 km is Rs. 1.  

6. Power tariff is Rs. 6.3/kwh.   

7. The capital expenditure for Filtration with Sand (Pressurised sand filters, Activated carbon 

filters) (4 Filters can be installed 2 of them will be standby) is Rs. 2 lakh per MLD. 

8. The capital expenditure for Reverse Osmosis (Microfiltration+RO+Ultraviolet 

Treatment+Demineralisation) is Rs. 30 lakh per MLD. 

9. We assume that operation and maintenance cost for tertiary treatment will be Rs. 562487 

per MLD. 

10. Construction of storage facility will require Rs. 40 lkh per MLD. Land requirement for storage 

facility will be 12141 square meter. 

11. Operation and maintenance cost for the storage facility will be 3 percent of total 

expenditure. 

12. Land requirement for Sand filtration plant is 2000 square meter. 

13. Land requirement for tertiary treatment plant with reverse osmosis is 4047 square meter. 

14. Land cost per acre is Rs. 1.5 crore. 

15. We assume that ULBs will provide land for construction of tertiary treatment plant inside 

secondary treatment facilities.  

16. Operation and maintenance cost of secondary treatment using UASB is Rs. 581400 and Rs. 

743540 for MBBR. 

17. We are assuming 150 MLD waste water will be treated at the tertiary level. 

18. Adoption rate in the first year of processing is 10 percent and thereby every year it will 

increase by 10 percent. Therefore, in 10 years we will be able to achieve 100 percent 

adoption. 

19. Interest rate for borrowing is 8 percent which is the current rate of interest in India.  

20.   Social Discount rate is 15 percent as suggested for India by literature. 

21. Corporate tax rate is 25 percent which is the existing tax rate in India. 

22. We are assuming that operation and maintenance cost will go up by 2 percent every year for 

secondary and tertiary treatment. 

23. We assume debt equity ratio will be 70:30.  

Table 3. 7: Data Collected from field and secondary sources 

 
 

Unit Quantity  Source  

600-900  mm Diameter Pipe (Main) INR/km 30000000 BWSSB 

Length of pipeline for supplying water to Industry (km) km 20 Assumed 



51 

Power Tariff - INR/kWh (Using Multiplying Factor of 30) Rs/Kwh 6.3 Electricity Bill  

Cost of carrying Treated Water using pipeline (Pumping cost) 
INR/L/10K

m 
0.0000000075

8 
Hingorani 

(2011) 

Capital Cost of Tertiary Treatment      

Filtration with Sand (Pressurised sand filters, Activated carbon filters) 
 (4 Filters can be installed 2 of them will be standby) Rs./Liter 0.2 

Expert 
Estimates 

Reverse Osmosis (Microfiltration+RO+Ultraviolet 
Treatment+Demineralisation) Rs./Liter 3 CPCB(2013) 

O&M COST FOR TERTIARY TREATMENT     

Energy Cost for Tertiary Treatment Plant      

Average technology power requirement, kwh/d/MLD 
(Tertiary Treatment + Tertiary Sludge Handling)   1 CPCB 

Average Non-technology Power required, kwh/d/MLD (Tertiary 
Treatment)   4.5 CPCB 

Yearly Power cost for Tertiary Treatment per MLD INR/MLD 12647 CPCB 

Repair Cost/L      

Annual Repair Costs for tertiary treatment[Civil Works, E&M works]  INR/MLD 88000 CPCB 

Chemical Cost for tertiary treatment INR/MLD 445000 CPCB 

Manpower Cost[Salary+Benefits] for Tertiary Treatment  INR/MLD 16840 CPCB 

Construction Cost of storage (Excluding cost of Land) Rs./Liter 4 
Expert 

Estimates 

Land Requirement for Storage Capacity Sq meter 12141 
Expert 

Estimates 

Operation and maintenance of Storage facility  3% 
Expert 

Estimates 

Land Requirement for Tertiary Treatment Plant (Sand Filtration) Sq meter 2000 
Expert 

Estimates 

Land Requirement for Tertiary Treatment Plant (Reverse Osmosis) Sq meter 4047 
Expert 

Estimates 

Land Cost (INR/Acre) INR/Acre 15000000 Assumed 

Subsidy Given by Municipality INR/Acre 15000000 Assumed 

OPERATION & MAINTENANCE COST of UASB+EA      

Yearly Power cost (INR/MLD) upto secondary treatment 273000 INR/MLD CPCB 

Annual Repairs cost (INR/MLD) upto secondary Treatment 156000 INR/MLD CPCB 

Annual chemical cost (INR/MLD) upto secondary treatment 85000 INR/MLD CPCB 

Annual Manpower cost(INR/MLD) upto secondary treatment 67400 INR/MLD CPCB 

Total O&M cost (includes O&M for pre-treatment+ 
primary treatment+UASB technology) 581400   

 

    

OPERATION & MAINTENANCE Cost of MBBR      

Yearly Power cost (INR/MLD) upto secondary treatment 487000 INR/MLD CPCB 

Annual Repairs cost (INR/MLD) upto secondary Treatment 122000 INR/MLD CPCB 

Annual chemical cost (INR/MLD) upto secondary treatment 85000 INR/MLD CPCB 

Annual Manpower cost(INR/MLD) upto secondary treatment 49540 INR/MLD CPCB 

Total O&M cost (includes O&M for pre-treatment+ 
primary treatment+MBBR technology) 743540   

 

    

Capacity of Secondary Treatment Facility Liter/day 150,000,000 STP CAPACITY 

Water Loss during processing Percent 10% Assumed 

Adoption rate in first year Percent  10% Assumed 

Increment in adoption rate each year  Percent 10% Assumed 

Water discharged by secondary (STP) 
cubic 

meter/day 1350000 
Calculated 



52 

Water demand for Industry 
cubic 

meter/day 1332712 
Calculated 

    

Total Capital expenditure (Sand Filtration) INR 6300000000 Calculated 

Total Capital Expenditure (RO) INR 10500000000 Calculated 

Interest Rate Percent 8 Assumed 

Discount Rate Percent 15  

Income Tax rate Percent 25 Assumed 

Installment paid per year (sand Filtration) INR 391728981 Calculated 

Installment paid per year (RO) INR 1599152081 Calculated 

 

Scenario Analysis for Vijayawada 

We have conducted a financial feasibility analysis based on the assumptions mentioned above. 

(Financial model has been placed in the Annexure). Sensisivity analysis has been carried out with 

respect to parameters like adoption rate, Income tax rate, interest rate.  

We have assumed that the initial adoption rate will be 10 percent for the first year as it takes time to 

create awareness. Then each year there will be increment by 10 percent so that in 10 years it is 

possible to sell the whole treated water. In this case the water demand for agriculture is met and 

then rest is supplied to the industry. Moreover, we are treating the whole 150 MLD water coming 

out of secondary treatment and out of which in the first year 10 percent of the wastewater adopted 

by industry and agriculture and thereby each year it increases by 10 percent. We are treating the 

whole water from the beginning otherwise installed capacity will remain unutilised and environment 

will be affected even if it is discharged in the canal due to lack of demand.  

There are two types of secondary treatment technologies exist in Vijaywada namely, UASB and 

MBBR. With 10 percent adoption rate and 25 percent corporate tax rate if we choose sand filtration 

as the tertiary technique then farmers will have to pay Rs. 5/m3 and industry has to pay Rs.13.95/m3 

and 19.05 for sand filtration and reverse osmosis process respectively with UASB technology at the 

secondary level. The cost of treated water will be slightly higher in case of MBBR technology which 

are 15.10 and 20.15 for sand filtration and reverse osmosis respectively.  

In this context it is worth mentioning that Vrishabhavathi Valley STP in Bangalore which operates 

under the supervision of BWSSB at a capcity of 60 MLD, supplies tertiary treated wastewater to a 

number of industries. Its cost of production is between Rs. 10-12 per kilo litre. Industrial tariff rate in 

Chennai industrial water tariff is Rs. 60/KL and household tariff is Rs. 4/KL. Delhi Jal Board (DJB) is 

planning to sell water from its sewage tretement plant located in Rithala to two power plants at 

approximately Rs. 8 per kilo litre. The estimate of Hingorani (2011) reveals that under both public 